Page 1 of 3

139-638-000 (1989) (Style 8)

Parts




139-638-000 (1989) (Style 8) Page 2 of 3
Parts

Ref # Part Number Qty Description
1 16787A 1 Hood
2 710-0206 1 Hex Bolt 1/4-20 x .88" Lg.
3 736-0413 1 Washer .39" I.D. x .62"
4 16801 1 Muffler Heat Shield-L.H.
5 712-0147 1 Speed Nut #10-24 Thd.
6 7120272 1 Hex Sems Nut #10-24 Thd.
7 7100224 1 Hex AB-Tap Scr. #10 x .5" Lg.
8 727-0290 1 Hood Stop
9 710-0473 1 Truss Hd. Scr. #10-24 x 1/2"
10 16812 1 Muffler Heat Shield-Front
11 7220247 1 Foam Strip
12 17199 1 Cooling Fan
13 16811 1 Muffler Heat Shield-R.H.
14 710-0599 1 Hex Tap Scr. 1/4-20 x .5" Lg.
15 725-0963 1 Lamp
16 725-1058 1 Twist Lock-Lamp Socket
17 7310705 1 Headlight Housing
18 731-0706 1 Lens
19 710-0252 1 Hex Bolt 1/4-20 x .85" Lg.
20 710-0118 1 Hex Bolt 5/16-18 x .75" Lg.
21 15806B 1 Grille
16456B 1 Grille-Used w/Headlight Bezel
22 17300 1 Dash Support Bracket
23 736-0119 1 L-Wash. 5/16" I.D.
24 712-0267 1 Hex Nut 5/16-18 Thd.
25 738-0759 1 Shid. Spacer
26 710-0294 1 Hex Bolt 1/4-20 x 3/8" Lg.
27 736-0175 1 Spr. Wash. 1/4" |.D.
28 16813 1 Heat Shield Bracket
29 7500709 1 Spacer
30 15821 1 Grille Mount Brkt.-L.H.
31 15822 1 Grille Mount Brkt.-R.H.
32 710-0726 1 Hex Wash. Hd. AB-Tap Scr. 5/16 x .75" Lg.
33 721-0208 1 Exhaust Gasket
751-0465 1 Muffler
35 738-0636 1 Shoulder Bolt
36 712-0287 1 Hex Nut 1/4-20 Thd.
37 736-0329 1 L-Wash. 1/4" 1.D.
38 710-0323 1 Truss Mach. Scr. 5/16-18 x .75" Lg.
39 725-0977 1 Ground Wire
40 731-0511 1 Trim Strip-6"
41 7120264 1 Acron Nut 1/4-20 Thd.
42 710-1026 1 Hex TT-Tap Scr. 1/4-20 x 1.75" Lg.
43 17228 1 Rear Fender
17229 1 Rear Fender Used wiTaillights
16198 1 Rear Fender (R.H.)
15350 1 Rear Fender (L.H.)
44 736-0222 1 Ext. L-Wash. 1/4" |.D.
45 7100167 1 Carriage Bolt 1/4-20 x .50"
46 17194 1 Lift Handle
47 17286 1 Transmission Panel
52 750-0583 1 Spacer 1.30" Lg.
53 14605 1 Fuel Tank Support
54 710-0255 1 Truss Hd. Scr. 1/4-20 x .75"
55 17308 1 Side Cover-R.H. (B&S)
16722 1 Side Cover-R.H. (Tec.)
17309 1 Side Cover-L.H. (Not Shown)
56 710-0286 1 Truss Mach. Scr. 1/4-20 x .50" Lg.



139-638-000 (1989) (Style 8)

Parts

Page 3 of 3

Ref # Part Number Qty Description
57 736-0173 1 Fl-Wash. .281" I.D. x .73" O.D.
58 726-0152 1 Mounting Clamp
59 831-0823A 1 Throttle Control Box Ass'y.
60 746-0500 1 Throttle Control Wire (B&S)
746-0638 1 Throttle Control Wire (Tec.)
61 725-1128 1 Taillight
63 725-0201 1 Ignition Key
64 725-0267 1 Ignition Switch
65 17295 1 Dash Panel
66 725-0634 1 Light Switch
67 725-0925 1 Ammeter
68 731-0511 1 Trim Strip-27"
69 732-0462 1 Hood Spring
71 710-0936 1 Truss Hd. AB-Tap Scr. #6 x .62" Lg.
73 710-0749 1 Hex Scr. #10-24 x 1.0" Lg.
76 731-0511 1 Trim Strip-81"
77 710-0642 1 Hex Wash. Hd. Tap Scr. /4 x .75" Lg.
78 722-0157 4 Foam Strip 3/8 x 1-1/8" x 11/2 Lg.
82 746-0615A 1 Choke Control 29" Lg.
83 710-0779A 1 Truss Mach. AB-Tap Scr. #10 x .5" Lg.
86 731-0967 1 Headlight Bezel
1

87

730-0116

Reflector



